351194 A 8-2 CONVETION/KONVEKTION BP (sort/black/schwarz)

351196 A 8-2 SOAPSTONE/FEDTSTEN/SPECKSTEIN BP (sort/black/schwarz)
BP=BLACK PAINT/SORT/SCHWARZ SGP= SCAN GREY PAINT/GRA/GRAU

Pos. Scan

no Item no. |Description Dim./Spec. | Number item. no.

1 0 Gasket, rope @8mm 2,1 0

2 222842 Glass A 8-2 0 1 70200121
3 0 Gasket, flat with glue 3x8mm 1,5 0

0 0 Heat risistant tape for gasket 0 0,2 0

4 0 Door 0 1 0

4 156943 Door complete without glas BP 0 1 0

4 156694 Door complete without glas SGP 0 1 0

5 118157 Screw, socket set m6x5 2 0

6 222841 Hinge pin 26x32 2 9601314
7 223039 Spring for self closing mechanism 0 1 60304007
8 223040 Axl for self closing mechanism 0 1 60037901
9 222824 Handle A4-5/A8-2 0 1 10304311
10 [223036 Locking bolt ( round through door) 215x26 1 60304001
11 223038 Latch bolt 0 1 70302049
12 |117505 Screw cylinder head internal hex DIN 7984 m6x8 7 0

13 128361 Glass clip, Jotul type Stainless steel 6 0

13 |223037 Glass clip, Scan type Stainless steel 0 10301127
14 [222829 Vermeculite side right A 8-2 0 1 40304009
15 |222827 Vermeculite rear right A 8-2 0 1 40304008
16 [222828 Vermeculite rear left A 8-2 0 1 40304016
17 1223049 Steel pin 26x40 8 9601340
18  [222830 Vermeculite side left A 8-2 0 1 40304012
19 [222835 Guard for vermeculite Stainless steel 1 10039088
20 |222825 Vermeculite lower top A 8-2 0 1 40304006
21 222826 Vermeculite upper top A 8-2 0 1 40304013
22 |117876 Screw hex cap flange DIN 6921 m8x25 10 0

23 1223000 Air valve upper Steel plate 1 10304903
24 |222839 Air deflector plate for air box 0 1 10304033
25 1120004 Washer 218x06,4 2 0

26 |223002 Air box outer part 0 1 10304901
27 |0 Gasket, flat with glue 3x8mm 0,5 0

28 1116901 Screw Countersunk Cap Internal Hex. DIN 7991 m6x45 2 0

29 10451292  |Plinth inner BP Cast iron 2 70304002
29 |10451297 [Plinth inner SGP Cast iron 2 70304002
30 [10451192 |Plinth outer BP Cast iron 2 70304001
30 |10451197 [Plinth outer SGP Cast iron 2 70304001
31 10450592  |Convection side BP Cast iron 2 70302043
31 10450597  |Convection side SGP Cast iron 2 70302043
32 |10451892 [Sideplate A 8-2 BP Cast iron 2 70304006
32 |10451897 |Sideplate A 8-2 SGP Cast iron 2 70304006
33 117139 Screw hex cap flange DIN 6921 m6x35 2 0

34 |0 Gasket, flat with glue 3x8mm 2,2 0

35 156695 Scan parts in box 0 1 10025960
36 |10458792 [Smoke outlet @150 BP Cast iron 1 70300012
36 [10458797 |Smoke outlet @150 SGP Cast iron 1 70300012
37 |10450692 |Top plate A 8-2 soapstone BP Cast iron 1 70304003
37 |10450792 [Top plate A 8-2 convection BP Cast iron 1 70302040
37 |10450697 |[Top plate A 8-2 soapstone SGP Cast iron 1 70304003
37 |10450797  [Top plate A 8-2 convection SGP Cast iron 1 70302040
38 |0 Gasket white -1890000X6MM-Z8MM KI 0 3,4 0

39 |10451412 [Bottom plate inner Cast iron 1 70304008
40 |10457618 |Riddeling grate Cast iron 1 70300002
41 118162 Thread bar m6x82 2 0

42 1117880 Nut M6 m6 2 0

43 117874 Screw hex cap flange DIN 6921 m8x16 2 0

44 1223050 Knob for riddeling grate (plastic) 0 2 9690077
45 |10474592 |Ash retainer A 8-2 BP Cast iron 1 70302013
45 |10474597 |Ash retainer A 8-2 SGP Cast iron 1 70302013
46 |10450992 |[Front plate A 8-2 BP Cast iron 1 70302045
46 |10450997 [Front plate A 8-3 SGP Cast iron 1 70302045
47 1222836 Ash pan A 8-2 Steel plate 1 10302029




48 |222831 Heat shield upper, under stove Steel plate 1 10304048
49 222832 Heat shield lower, under stove Steel plate 1 10304047
50 117130 Screw hex cap flange DIN 6921 m6x12 4 0
51 223044 Distance piece for ignition valve 0 4 60175002
52 118160 Screw Countersunk Cap Internal Hex. DIN 7991 m6x25 3 0
53 223045 Spring for ignition valve 29x19 3 60310002
54 1222899 Ignition valve 0 1 10304905
0 0 Label for ignition valve 0 1 70302024
55 |10450892 [Bottom plate A 8-2 BP Cast iron 1 70302042
55 |10450897 [Bottom plate A 8-2 SGP Cast iron 1 70302042
56 |222837 Riddeling device Steel plate 1 10304016
57 1118161 Nut hex cap DIN 6923 m5 2 0
58 1222838 Riddeling rod 0 1 10304017
59 222840 Cover for secondary air inlet 0 1 10304044
60 [117118 Screw hex cap flange DIN 6921 m6x16 4 0
61 222833 Heat shield inner rear Steel plate 1 10304023
62 |118155 Distance piece 25mm m6x25 4 60310005
63 10457892  |Cover for smoke outlet BP Cast iron 1 70300074
63 10457897  |Cover for smoke outlet SGP Cast iron 1 70300074
64 1223001 U-clamp for smoke outlet cover 0 2 10255056
65 117703 Screw cylinder head internal hex DIN 7984 m6x16 2 0
66 1222834 Heat shield outer rear BP Steel plate 1 10304022
66  |22XXXX Heat shield outer rear SGP Steel plate 1 10304022
67 |10451392 [Rear plateA 8-2 BP Cast iron 1 70304007
67 |10451397 [Rear plateA 8-2 SGP Cast iron 1 70304007
67 |0 Back piece complete A 8-2 0 1 0
68 223003 Secondary air chamber 0 1 10304080
69 117774 Screw, socket set with half dog DIN 915 m6x16 4 0
70 |117549 Screw cylinder head internal hex DIN 912 m6x25 4 0
71 128632 Washer @6,2Xd12,0X1,8 0 1 0
72 |117857 Screw Countersunk Cap Internal Hex. DIN 7991 m5x16 2 0
73 118164 Screw, socket set DIN 916 m5x10 1 0
74 1156919 Fastening parts for soap stone sides A10 m6x60 1 0
ACCESSORIES: Zubehorteile:
90 |361017 Soapstoe top with hole for soapstone stove 0 0 0
91 361018 Soapstoe top without hole for soapstone stove 0 0 0
90 |361019 Soapstoe top with hole for convection stove 0 0 0
91 361020 Soapstoe top without hole for convection stove 0 0 0
92 |361016 Soap stone sides 0 0 0




